

R63/c

No 2022120593(English Version)

TEST REPORT



Name of the Sample

Thermal paper

Name of the Customer

HENAN JIANGHE PAPER CO., LTD.

Test Type

Entrusted Test

Sinolight Paper Inspection & Certification Co., Ltd.

National Paper Quality Inspection and Testing Center

Date of Issue 2022-12-30

Add: Sinolight Plaza , 4 Qiyang Road , Chaoyang , Beijing , China

P.C.: 100102

Tel: 86-10-64778116

Fax: 010-64778114

E-mail: tc8139@126.com

Web: www.sicp.net.cn

Sinolight Paper Inspection & Certification Co., Ltd.

National Paper Quality Inspection and Testing Center

TEST REPORT

№2022120593(English Version)

Page 1 of 2

Name of the Customer	HENAN JIANGHE PAPER CO., LTD.		
Customer Address	No. 555, WENHUA ROAD WUZHI COUNTY HENAN 45490 CHINA		
Name of the Sample	Thermal paper		
Type & Model	A4	Trademark	JHE L
Production Date/Lot	2022-12-23	Quality Grade	Qualified
Manufacturer	HENAN JIANGHE PAPER CO., LTD.	Delivery Method	Mailed
Sample Condition	Flat A4	Date of Receipt	2022-12-26
Test Item	1.Bisphenol A; 2. Bisphenol S.		
Test Date	2022-12-28 ~ 2022-12-29		
Test Standard	Relevant test method standards (See data page)		
Criterion	----		
Atmosphere	Physical Testing: Temperature:----°C Relative Humidity:----%R.H.		
Conclusion of Test	See page 2 for the test results of this sample.		
Note	-----		

检验认证
 检测专用章
 1020424



Authorized by:

Audited by:

Compiled by:

Notes:

1. The test report is invalid without the special seal for inspection and testing of Sinolight Paper Inspection & Certification Co., Ltd. Any copies are invalid without the re-putting the special seal for inspection and testing of Sinolight Paper Inspection & Certification Co., Ltd. on it.
2. The test report is invalid without the signatures of the compiler, the auditor and the approver.
3. Any objections should be declared to the Sinolight Paper Inspection & Certification Co., Ltd. within 15 days from the date when the test report was received. Delayed declaration will be refused.
4. Sample information in the test report, such as name of sample, client and address, manufacturer, trademark, quality grade, type & model production date are provided by the client. Sinolight Paper Inspection & Certification Co. Ltd. is not responsible for confirmation.
5. The test report is only responsible for the samples received, and shall not be used for misleading false propaganda without permission of Sinolight Paper Inspection & Certification Co., Ltd.
6. The test report is invalid without the special seal for inspection and testing on the perforation.

Sinolight Paper Inspection & Certification Co., Ltd.

National Paper Quality Inspection and Testing Centers

TEST REPORT

№2022120593(English Version)

Page 2 of 2

Test Item	Unit	Requirement Standard Ref.	Result	Conclusion	Test Method
Bisphenol A	%	----	N.D. (MDL: 0.000010%)	----	US EPA 3550C:2007, HPLC
Bisphenol S	mg/kg	----	N.D. (MDL: 0.004mg/kg)	----	Refer to US EPA 3550C:2007, LC-MS/MS

Remark: The inspected items have not obtained CNAS recognition and CMA qualification, and the test results are only used for scientific research, teaching or internal quality control.

